SCOPE NEWSLETTER

NUMBER 89 November 2012

Harbin China, September 2012

Netherlands

Nutrient Removal and Recovery) Conference

The IWA (International Water Association) NRR
Conferences bring together worldwide the water industry
and R&D, engineering and process experts in P and N
removal and recycling. Key trends, challenges and new
solutions in sewage nutrient removal presented at the
2012 NRR Conference (Harbin, 23-25 Sept. 2012)
included developments in biological nutrient removal (eg.
Anammox), reuse of water and energy and nutrient
recycling.

Potato industry wastestreams

Assessment of options for P-recovery from
manures

A range of treatment scenarios for pig manure were
assessed, looking at energy recovery, solid-liquid
[...]
many presentations. This process involves specific
types of bacteria which can be developed in sewage
treatment plants (in particular in granular sludge, or
biofilm set-ups), and which can convert ammonia
NH, and nitrite NO, to nitrogen (N,), so avoiding
an intermediate step of oxidising to nitrate (NOs).

Operated in municipal wastewater treatment plant
sludge sidestreams, ANAMMOX can reduce total
sewage plant energy consumption by 2-4%, through
reduced aeration need (the energy saving can be much
higher, up to 60%, for industrial wastewaters), reduce
the need for organic carbon ‘feed’ for biological
nutrient removal, increase methane energy production
potential, improve sewage sludge thickening and
dewatering.

The ANAMMOX process has been demonstrated in
the Olburgen sewage plant, Netherlands, along with
struvite precipitation to enable phosphorus recovery
for recycling and improve biological phosphorus
removal (c. 500 tonnes of struvite / year). Currently,
the application of ANAMMOX in the main stream
municipal wastewater treatment is the focus of
research

Amongst, the many papers and posters presented at
the conference, the following specifically addressed
P-recovery and recycling:

Concentrating P by biological routes to enable
P-recovery

H. Kodera presented a biological phosphorus
removal system to generate a concentrated
phosphate stream with low organic particle content.
Bio-P (phosphate accumulating organisms PAQ) were
fixed in biofilm in trickling filter columns (2.4 litre
volume, 130 cm high), operated in 16 hour cycle batch
conditions to achieve the aerobic/anaerobic cycles
necessary for biological phosphorus removal, with
feeding with organic substrate. Inflow phosphate
concentration was 5 mgP/I. This was reduced by 50%
by the biofilm reactors, and a 125 mgP/l concentrated

CEEP

Centre Européen d'Etudes des Polyphosphates

SCOPE Newsletter - n° 89 - November 2012 - Page 3 ‘6.“:.. Ce'FIC

www.ceep-phosphates.org


http://www.ceep-phosphates.org/

phosphate stream was generated by extraction from the
anaerobic phase of the cycle. For the first 90 days of
operation, phosphate accumulated in the biofilm, but
after that the total P into the system balanced total P
out. Some loss of microorganisms from the biofilm
into the concentrated phosphate solution occurred. A
pilot is now being constructed at Hiroshima sewage
treatment works (1 m%day, 2.4m high columns) and
ongoing work aims to minimise microorganism loss to
the phosphate solution and to measure consumption of
organic substrate.

Q. Tian also presented a similar system, using a semi-
continuously operated biofilter EBPR (enhanced
biological phosphorus removal) to generate a
concentrated phosphate stream (released during the
anaerobic phase), suitable for struvite precipitation.
The concentrated phosphate streams were harvested at
10 days intervals from the biofilter EBPR. An 8 litre
capacity, 8 hour cycle biofilter EBPR reactor was
tested using synthetic wastewater (80-180 mg COD/I
and 8-18 mg soluble P/I). A return loop and a holding
tank enabled recycling of phosphate containing liquor
released during the intermediate aerobic/anaerobic
transition phase. This transition phase P-loss was
estimated at 20-30% of influent P and operation with
the loop and holding tank, avoiding this loss, increased
the EBPR P-removal to 85 — 95% As biomass
accumulated in the biofilter, the EBPR efficiency
improved. The effluent collected from the biofilter
during the anaerobic phase contained soluble
phosphorus at concentrations up to 50 — 200 mgP/l and
struvite precipitation showed, as expected, to be more
efficient at the higher P concentrations.

Y. Wang presented experimental treatment of sludge
from the Xi’an n°4 sewage treatment works, China,
using sludge hydrolysis, struvite nutrient recovery
and a Moving Bed Biofilm Reactor for final
treatment. Soluble P and N were released from the
sludge by adding an anionic surfactant (SDS) in an
anaerobic hydrolysis reactor (batch, residence time 7
days). This results in a supernatant liquor with
concentrations of c. 110 mgP-PO,/I and c. 230 mgN-
NH./l. 92% P removal was achieved in the struvite
precipitation (type of reactor, pH, magnesium dosing
not specified). BOD was reduced to around 5 mg/l and
P-PO, to 0.5 mg/l by the final MBBR step.

Y Chen presented a study of waste active sludge
digestion conditions (at pH 10) with struvite
precipitation to recover released phosphorus and
ammonia. Optimal conditions for carbon recovery,
short chain fatty acid (SCFA) production to feed
biological P removal, and for struvite precipitation
were modelled.

M. Chong presented research underway in Australia to
compare two different treatment plant configurations
for nutrient removal and recovery: ANAMMOX
(anaerobic ammonium oxidation) or CANON
(completely autotrophic nitrogen removal over
nitrite), both combined with struvite recovery.

Struvite recovery

Y. Li presented struvite precipitation from high-
concentration pure chemical solutions: ammonia-
nitrogen and soluble phosphate P molar ratio 1:1, 100
up to 1000 mg/l. A fluidised bed reactor with an
external clarifier (enabling recycle stream) was used.
With a magnesium:phosphorus ratio of 1.1 to 1 and no
pH adjustment (pH 7.6), 95% P-removal was achieved,
pellets of struvite of up to 4 mm diameter were
formed, with no fines formation (whereas fines were
found at pH 8.4 or higher).

C. Wang tested struvite precipitation in a
continuous flow laboratory scale reactor, assisted
by electrochemical deposition. The liquor flowed
between two horizontal metal electrodes 2 cm apart.
Temperature and Mg:P ratio effects were tested. A
voltage of 3 — 9 V was shown to improve struvite
recovery at pH near neutral and with 70% P
precipitation at stoichiometric Mg:P ratio.

P. Schneider presented a model of a mixed-mode
nutrient recovery reactor developed for urine feed,
incorporating complex solution thermodynamics,
dynamic conservation equations and a power-law
model for crystal growth. EES (Engineering Equation
Solver) software was used and comparisons made with
PHREECQ modelling. Simulations at nominal
operating conditions predict phosphorus recoveries
greater than 99%, based on existing process kinetic
models. Rates of nutrient recovery depend on the rate
of release of the limiting constituent ion, and appear to
be insensitive to the amount of seed crystal employed
and diurnal feed flow variations of +50%.

M. Sperandio et al. presented a model-based
approach for designing a struvite crystallisation
processes for full scale operation. Variability of
wastewater  characteristics mean that design
assessment is important before building a full scale
installation. The model was developed based on lab-
scale batch experimental data, and showed to predict
accurately performance of a continuous mode 150
litre capacity pilot for cheese industry wastewater
containing significant concentrations of whey.
Conclusion is that optimal operation is achieved by
first increasing pH in an aeration stripper, thus
precipitating calcium carbonate, then adding Mg(OH),
to provide magnesium and further increase pH for
struvite crystallisation.

CEEP

Centre Européen d'Etudes des Polyphosphates

SCOPE Newsletter - n° 89 - November 2012 - Page 4 ‘6“:... Ce'FIC

www.ceep-phosphates.org


http://www.ceep-phosphates.org/

C. Meyer presented experience with the “Stuttgart
process” pilot plant at Offenburg sewage treatment
plant, South West Germany. The pilot plant is
dimensioned to 5% of the sewage works 160 000 pe
capacity and has been operating since autumn 2011.
The process involves first dissolving the (anaerobically
stabilised) sewage sludge at pH 3, then solid/liquid
separation (filter press). Citric acid is added to
complex heavy metal ions out of the filtrate. The pH is
then increased (using NaOH) and magnesium oxide
added, to precipitate struvite. The pilot is currently
operated in 12 m® of sludge batches, generating 10 m?
of filtrate containing c. 0.9 kg of soluble phosphorus,
generating 63 kg of struvite (that is c. 8 g per capita of
struvite).

D. Kruk presented results of struvite precipitation by
electo-coaggulation, using a magnesium sacrificial
anode. 1 litre stirred beaker tests were carried out using
pure chemical solutions, 3 hour batch runs, 50 - 200
mA current and pH 6.5 — 9.5 Higher currents resulted
in improved P precipitation rates and purer struvite,
and also in self detachment of struvite deposited on the
anode (thus limiting anode passivation).

K. Xu presented struvite precipitation from source
separated urine, using 500 ml stirred beaker 60
minute batch tests. Phosphate and potassium recovery
rates were tested with different magnesium dosages,
showing that up to 99% P-recovery and 93% K-
recovery are possible.

L. Xavier presented results of beaker struvite
precipitation tests from anaerobic sludge digester
supernatant from a sewage works operating MBBR
(moving bed biofilm reactor) in Rio de Janiero.
Increasing pH and magnesium dose both improved
phosphorus and ammonium removal rates.

W. Moerman (NuReSys) presented experience of
operation of a full-scale (50 m3/h) P-recovery by
struvite precipitation from potato processing
factory waste and pilot tests at a sewage works. The
struvite precipitation reactor used consists of firstly an
“air stripper” column (hydraulic residence time HRT
10 mins), where aeration takes off CO, and so
increases pH, flowing into a stirred precipitation
reactor (HRT 20 mins), and then finally a settler.

The struvite recovery was installed at the potato
factory following severe struvite incrustation of the
recycle pump of the UASB reactor used to reduce the
organic discharge. The struvite precipitation reactor
operated without magnesium addition (potato waste is
relatively high in Mg) and at pH8 reached only by
aeration CO, stripping. Around 60% soluble P-
removal is precipitated by the struvite system, with
around 70% of the precipitated phosphate integrated
into struvite pellets and 30% lost as fines. The 180

tonnes/year of struvite produced has been
accredited under regional legislation for use as a
fertiliser and is sold for c. 75€ per tonne.

A 0.5 m%h pilot plant was then tested on sludge
digester outflow (prior to dewatering) at the
Amsterdam Waternet West sewage treatment works.
Stable operation was only possible using both strip
aeration and sodium hydroxide to increase pH and with
a magnesium:phosphorus dosing of 2.2:1. The struvite
can be separated from the organic sludge particles
using an adapted sandwasher. This configuration has
the advantage of improving the dewatering
properties (+2% gain in dry matter content of
dewatered sludge) and the total dewatered sludge
guantity for disposal decrease by 10%. Waternet
Amsterdam water company is now planning a public
tender for the full-scale installation (90 m%h, approx.
800 — 1000 tonnes struvite per year).

Other P-recovery routes

H. Tsuji used a layered double hydroxide (LDH) of
calcium and iron to adsorb phosphorus from
primary effluent of a municipal sewage treatment
works. The synthesised Ca-Fe-LDH showed high
selectivity for P adsorption in the effluent, reducing
soluble P from 3.2 to < 0.5 mgP/l and taking up c. 100
mgP/g of adsorbent. The Ca-Fe-LDH with adsorbed
phosphorus could be used as a fertiliser.

K. Shimamura presented a calcium phosphate
(hydroxyapatite HAP) precipitation process, using
polymer dosing to improve HAP granulation, so
accelerating pellet formation and improving settling
and so enabling a significantly smaller reactor to be
used. A stirred reactor of 700mm inner diameter and
2.8m height, treatment capacity of 200m®/d, was tested
on dewatering liquor from a wastewater treatment
plant. Ca(OH), was dosed both as a calcium source
and to adjust pH. Precipitated phosphate (HAP) and
suspended solids were coagulated together into pellets,
which were then centrifuge dewatered, dried and
furnace sintered (to remove organics). The process
reduces suspended solids in the treated wastewater
from 590 to 110 mgSS/I and total phosphorus from 46
to 8 mgTP/l. Phosphate content of the final sintered
pellets was c. 25% P,0s = 11% P, that is around 80%
of commercial phosphate rock. Heavy metal contents
were in all cases one or two orders of magnitude lower
than authorised limits in mineral fertilisers. See also
Shimamaru & Kurosawa 2010.

Y. Tang presented phosphate recovery experiments at
the laboratory scale, using anion ion exchangers to
selectively adsorb  phosphate, followed by
membrane electrodialysis cells to regenerate the ion
exchange material. The ion exchangers functioned
well with pure phosphate solutions without competing

CEEP

Centre Européen d'Etudes des Polyphosphates

SCOPE Newsletter - n° 89 - November 2012 - Page 5 ‘6“:". Ce'FIC

www.ceep-phosphates.org


http://www.ceep-phosphates.org/

ions, but efficiency was negatively affected in real
sludge liquor in particular because of dissolved organic
matter fouling the ion exchangers. The utilization of
electrodialysis and bipoler membrane verified the
practicability of producing phosphoric acid without
dosing extra chemical reagent from the exhausted ion
exchange resins, and regenerating the resins
simultaneously

Recycling ferric and phosphorus
after chemical P-stripping

S. Freguia presented a potentially promising process
for recovering ferric (Fe*, for reuse in the sewage
works for P-removal) and phosphorus (PO,
solution) from iron phosphate sludge resulting from
the use of ferric chloride dosing for chemical P-
stripping. This is probably the first time that a system
has been proposed susceptible to achieve recovery of
ferric and phosphorus, without the application of
prohibitively high temperatures, chemical inputs and
extreme pH. To date, the process has been tested at the
laboratory scale using pure iron phosphate (FePO,),
with c. 3g ferric (Fe) per batch.

The process, developed by the University of
Queensland, Australia, with Veolia Water and
Seqwater, uses two stages:

e (1) sulphide (NaHS) frees phosphorus from the
iron phosphate sludge (releasing PO, solution,
appropriate for P-recovery) and precipitating iron
sulphide (FeS);

o (2) areversing electrochemical cell separates FeS
to ferric (for reuse) and sulphur, and simultaneously
transforms sulphur back to sulphide for reuse in the
process. Because the process operates on the iron
phosphate sludge, the liquor volumes will be low,
limiting reactor volumes and chemical
consumption.

The iron phosphate dissolution (by sulphide) is pH
independent, but is optimised at pH4 because this
improves FeS settling (because of its colloidal zeta
potential), whereas FeS dissolves at lower pH. 72%
phosphorus recovery (in the PO, solution) was
achieved with a stoichiometric Fe:S ratio.

The electrochemical cell had graphite electrodes,
separated by membranes. It was batch operated at
approx. 1.5 volts. FeS is converted to Fe** and sulphur
is deposited on the anode, whilst at the same time
sulphur is converted to HS™ at the cathode. The cell is
periodically drained (to recover ferric Fe** and
sulphide HS) and then the current reversed, so that the
sulphur deposited is re-dissolved. The power
consumption was 1 - 2 kWh/kgFe (depending upon the
electrochemical efficiency) and is estimated to cost a

fraction of sewage works costs for the equivalent
ferric purchase and iron phosphate sludge disposal.

Challenges identified include improving the
electrochemical availability of the (solid) FeS in the
cell, rapid application of the electrochemical process to
avoid pyrite (mineral iron sulphide FeS,) formation,
and improving iron and sulphur recycling (objective
90%).

Perspectives for P-recovery

Z. Bradford-Hartke presented a comparative life
cycle analysis of different routes for phosphorus
recycling: two decentralised options with urine
separation, centralised P-recovery via biological or
chemical P-removal in sewage works and biosolids use
in agriculture, and two applications of struvite